
� � � � � � � � � � 	 
 � � � 
 � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � 
 � � � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � 
 � � � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � 
 
 � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � 
 
 	 � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �

P.O. Box 547 Broken Arrow, OK 74013

Tel 918-251-8511 / Fax 918-259-1575

www.paccarwinch.com

WINCH

E

Basic 

Winch 

Model

Gear Ratio

0

D-2.11:1

E-Electronic Control

E-2.79:1

0

0-No Fairlead0-Four Shaft Winch

1-Three Shaft Winch

1-With Freespool

50B 1

Bevel 0-Overwind

D 0 0

0-Standard Brake

� � �   ! " # $% & '  % ! $( # � ) � * + � ) , - . - / -

®

0 1 2 3 4 5 6 7 5 8 9 : ; < = 3 > 2 6 9 1 2 6 3 ? 5 8 8 5 ? 2 : 6 5 6 @ A 5 = ? 3 B 3 A < 9 2 C 2 9 ? : ? 1 < ? = 5 9 ? : = : = ? = 5 9 ? : = 3 8 2 3 ? D< @ 5 E : ; < F G : = 5 8 8 : ? 1 < = 9 : 4 4 : 6 > 2 6 9 1 A 5 = ? 3 B = < C < = ? : H 5 = 9 : I 2 6 9 1 J 5 = ? 3 K 5 6 7 5 8 L M 0 N O O P F





Q R S T U V W XQ R Y Z [ \ Z ] ] ^ R Y _S V Z ` S a Z

ITEM PART NO. DESCRIPTION QTY.

1 104387 MOUNTING BRACKET RH, CAST 1

2 104386 MOUNTING BRACKET LH, CAST 1

3 104045 SPACER (1.00 IN. THICK) 4

6 100655 STUD,  1-1/8 - 7 x 5.75 GD B7 4

7 104143 NUT, HEX   1-1/8 - 7 GD 8 Z 4

8 103484 WASHER, HARDENED  (1-1/8) 4

9 103640 CAPSCREW, HEX HD  1 - 8 x 4 GD 8 Z 4

10 101205 WASHER, HARDENED 1, Z 4

11 104042 PILOT, PTO 1

12 69850 O-RING 3

13 104320 CAPSCREW, HEX HD, 1/2 - 13 UNC x 1.00, GD 8 Z 4

14 100859 WASHER, 1/2 NOM, HARD, Z 4

15 68870 RETAINING RING 2

16 104041 SHAFT, PTO 1

17 69056 COUPLING 1

18 104169 CAPSCREW, HEX HD, M20 x 2.5 x 50, GD 10.9 Z 12-16

19 103261 WASHER, M20 NOM, HARD, Z 12-16

20 104091 GUARD 1

21 104322 CAPSCREW, HEX HD, 1/2 - 13 NC x 1-1/2, GD 8 Z 4

22 102987 WASHER, 1/2, HARD, Z 4b



c

d e f g h i e j f k l e m n o p q r s m k s t u f e l v n m w

x r f f n s m i e j f k l e m n o p q r s m k s t u f e l v n m w
y z { z y | } ~ � � } �� � � } ~ � � � � � } � ~ � � � �� � � � � �

p � � d � � � u� � � � � d � � � � � �� � � � � � �



  ¡ ¢ £ ¤ ¥ ¦ §¨ ¢ ¨ © ª £ « ¬   ¡ ­ ® ª ¯ ® ° ° « ¡ ­ ©¢ ¥ ® ¬ ¢ ± ®

²

® ¡ ª £ ³ ´ µ ¶ · ¸ ¹ º · ¶ » ¼ ¶ » ¶ º ½ ¶ ¾ ¹ · ¿ · ¿ ¶ ¾ ¹ º ½ ¿ À ¸ µ º · Á¹ º Â Ã » Ä ½ Å ¶ · Æ Ç · » Ä ½ · ¸ » Æ ¶ È µ ¹ É É ¶ Ê ¾ ¹ · ¿ · ¿ ¶ À Ä º µ Ä Ë ¼ µ ¶ ËÉ » ¹ À ¹ º Â É µ À É Ç Ì Í Î Ï Ð Ñ Á Ò Ð Ï Ó Ç À µ Æ · Ã ¶ ½ ¸ º Ô ¶ » · ¶ Ê · ¸· ¿ ¶ ¶ Ë ¶ ½ · » ¹ ½ Ä Ë ¼ µ ¶ Ë É » ¹ À ¹ º Â É µ À É Ç Ì Í Î Õ Õ Ò Á Ö Ñ Ò Ó Ç Ã ×¹ º Æ · Ä Ë Ë ¹ º Â Ä Ë Ë · ¿ ¶ É Ä » · Æ Ë ¹ Æ · ¶ Ê Ã ¶ Ë ¸ ¾ Ø

Ï Ù Ì Ú Û » ¸ · Ä · ¹ ¸ º ¹ Æ ½ ¸ µ º · ¶ » ½ Ë ¸ ½ Å ¾ ¹ Æ ¶ Ü Ý Þ ß Ä Æ Ô ¹ ¶ ¾ ¶ Ê¼ » ¸ À » ¶ Ä » ¸ ¼ · » Ä ½ · ¸ » ÙÕ Ù Ì Ú Û É ¹ Ë ¸ · Ü Ï Ï ß ¹ Æ µ Æ ¶ Ê ¹ º Æ ¶ Ô ¶ » Ä Ë Ä É É Ë ¹ ½ Ä · ¹ ¸ º Æ Ùà Æ µ Ä Ë Ë × ¸ º Ë × ¸ º ¶ ¸ Á » ¹ º Â Ü Ï Õ ß ¾ ¹ Ë Ë ¶ º Â Ä Â ¶ Ä º Ê Æ ¶ Ä Ë ¹ º· ¿ ¶ · » Ä ½ · ¸ » Ì Ú Û ¸ É ¶ º ¹ º Â Ù² Ù á º Æ µ » ¶ · ¿ Ä · ¹ º Æ · Ä Ë Ë Ä · ¹ ¸ º ¸ É ¶ » Ä · ¹ ¸ º Æ Ä » ¶ ½ ¸ À É Ë ¶ · ¶ ÊÃ ¶ ¼ ¸ » ¶ â ¸ ½ · ¹ · ¶ · ¿ » ¶ Ä Ê Ë ¸ ½ Å ¹ º Â ½ ¸ À É ¸ µ º Ê ¿ Ä » Ê ¶ º Æ ÙÓ Ù ã ¶ À ¸ Ô ¶ É Ä ¹ º · Ç » µ Æ · Ç Ê ¹ » · Ä º Ê ¸ ¹ Ë ¼ » ¸ À À ¸ µ º · ¹ º Â Æ µ » Á¼ Ä ½ ¶ Æ ¸ ¼ ¾ ¹ º ½ ¿ Ç · » Ä ½ · ¸ » Ä º Ê ¾ ¹ º ½ ¿ Ä Ê Ä É · ¶ » Ã » Ä ½ Å ¶ · Æ Ùä ¼ º ¶ ½ ¶ Æ Æ Ä » × Ç ½ Ë ¶ Ä º · Ä É É ¶ Ê ¿ ¸ Ë ¶ Æ ¹ º · » Ä ½ · ¸ » » ¶ Ä » ¼ Ä ½ ¶· ¸ ¶ º Æ µ » ¶ ¼ µ Ë Ë · ¿ » ¶ Ä Ê ¶ º Â Ä Â ¶ À ¶ º · ÙÒ Ù å Ë Ë ¼ Ä Æ · ¶ º ¶ » Æ Ä º Ê · Ä É É ¶ Ê ¿ ¸ Ë ¶ Æ · ¿ Ä · ¾ ¹ Ë Ë Ã ¶ µ Æ ¶ Ê¾ ¹ · ¿ · ¿ » ¶ Ä Ê Ë ¸ ½ Å ¹ º Â ½ ¸ À É ¸ µ º Ê À µ Æ · Ã ¶ · ¿ ¸ » ¸ µ Â ¿ Ë ×½ Ë ¶ Ä º ¶ Ê ¾ ¹ · ¿ Æ ¸ Ë Ô ¶ º · · ¸ » ¶ À ¸ Ô ¶ Ä Ë Ë · » Ä ½ ¶ Æ ¸ ¼ ¸ ¹ Ë ÙÑ Ù ã ¶ ¼ ¶ » · ¸ ¹ Ë Ë µ Æ · » Ä · ¹ ¸ º Æ ¸ º É Ä Â ¶ Æ Ï Ä º Ê Õ Ù

Ï Ù ä º Æ · Ä Ë Ë · ¿ ¶ · » Ä ½ · ¸ » · » Ä º Æ À ¹ Æ Æ ¹ ¸ º ¼ ¹ Ë · ¶ » À ¸ Ê ¹ ¼ ¹ ½ Ä · ¹ ¸ ºÂ » ¸ µ É · ¿ Ä · ¹ Æ Ä É É » ¸ É » ¹ Ä · ¶ ¼ ¸ » × ¸ µ » À ¸ Ê ¶ Ë Ä º Ê Æ ¶ » ¹ Ä Ëº µ À Ã ¶ » · » Ä ½ · ¸ » Ù Ú ¿ ¹ Æ À µ Æ · Ã ¶ Ê ¸ º ¶ Ã ¶ ¼ ¸ » ¶ · ¿ ¶ ¾ ¹ º ½ ¿¹ Æ ¹ º Æ · Ä Ë Ë ¶ Ê Ê µ ¶ · ¸ » ¶ Æ · » ¹ ½ · ¶ Ê Ä ½ ½ ¶ Æ Æ ¸ º ½ ¶ · ¿ ¶ ¾ ¹ º ½ ¿¹ Æ ¹ º É Ë Ä ½ ¶ Ù ã ¶ ¼ ¶ » · ¸ · » Ä ½ · ¸ » À ¸ Ê ¹ ¼ ¹ ½ Ä · ¹ ¸ º ¹ º ¼ ¸ » À Ä · ¹ ¸ º¸ º É Ä Â ¶ Ó ÙÕ Ù Þ ¹ º ½ ¿ ¶ Æ Ä » ¶ · × É ¹ ½ Ä Ë Ë × Æ ¿ ¹ É É ¶ Ê ¾ ¹ · ¿ · ¿ ¶ Ä Ê Ä É · ¶ »Ã » Ä ½ Å ¶ · Æ ¹ º Æ · Ä Ë Ë ¶ Ê Ù ä ¼ · ¿ ¶ × ¿ Ä Ô ¶ Ã ¶ ¶ º » ¶ À ¸ Ô ¶ Ê Ç¹ º Æ · Ä Ë Ë · ¿ ¶ Ä Ê Ä É · ¶ » Ã » Ä ½ Å ¶ · Æ Ä Æ Ê ¶ Æ ½ » ¹ Ã ¶ Ê Ã ¶ Ë ¸ ¾ Ø
Ä Ù å É É Ë × â ¸ ½ · ¹ · ¶ Õ Ö Ï ¸ » Õ Ö Ö ¸ » ¶ È µ ¹ Ô Ä Ë ¶ º · · ¸ Ä É É » ¸ æ ¹ ÁÀ Ä · ¶ Ë × Ï Ù Ò ¹ º Ù Ü ² Ð À À ß ¸ ¼ Ã » Ä ½ Å ¶ · Á ¶ º Ê ¸ ¼ Æ · µ Ê Æ Ü Ñ ß Ùä º Æ · Ä Ë Ë · ¿ ¶ Æ · µ Ê Æ ¹ º · ¸ · ¿ ¶ · ¸ É ¾ ¹ º ½ ¿ À ¸ µ º · ¹ º Â ¿ ¸ Ë ¶ Æ¸ ¼ Ã » Ä ½ Å ¶ · Æ Ü Ï Ç Õ ß · ¸ Ä É » ¸ ç ¶ ½ · ¶ Ê ¿ ¶ ¹ Â ¿ · ¸ ¼ ² Ù Ö Ò ¹ º ÙÜ è Ò À À ß ÙÃ Ù Ì Ë Ä ½ ¶ Æ É Ä ½ ¶ » Ã Ë ¸ ½ Å Æ Ü ² ß ¸ Ô ¶ » · ¿ ¶ Æ · µ Ê Æ Ä º Ê¹ º Æ · Ä Ë Ë À ¸ µ º · ¹ º Â Ã » Ä ½ Å ¶ · Æ ¸ º · ¸ ¾ ¹ º ½ ¿ Ù ä º Æ · Ä Ë Ë ¾ Ä Æ ¿ Á¶ » Æ Ä º Ê º µ · Æ Ü Ö Ç Ð ß É Ä » · ¹ Ä Ë Ë × · ¸ ¿ ¸ Ë Ê Ã » Ä ½ Å ¶ · Æ ¹ ºÉ Ë Ä ½ ¶ Ù½ Ù å É É Ë × â ¸ ½ · ¹ · ¶ Õ Ó Õ Ç Õ Ó ² ¸ » ¶ È µ ¹ Ô Ä Ë ¶ º · · ¸ ½ Ä É ÁÆ ½ » ¶ ¾ Æ Ü è ß Ä º Ê ¹ º Æ · Ä Ë Ë Ë ¸ ¾ ¶ » Æ É Ä ½ ¶ » Ã Ë ¸ ½ Å Æ Ä º Ê ½ Ä É ÁÆ ½ » ¶ ¾ Æ ¸ º · ¸ À ¸ µ º · ¹ º Â Ã » Ä ½ Å ¶ · Æ ÙÊ Ù Ú ¹ Â ¿ · ¶ º º µ · Æ Ü Ö ß · ¸ Ñ é é Ë Ã Ù Á ¼ · Ù Ü Ð Ï Ò Ü º Á À ß · ¸ » È µ ¶ ÙÚ ¹ Â ¿ · ¶ º ½ Ä É Æ ½ » ¶ ¾ Æ Ü è ß · ¸ Ñ Ð é Ë Ã Ù Á ¼ · Ù Ü è Õ é Î Á À ß· ¸ » È µ ¶ Ù ä ¼ · ¸ » È µ ¶ ¾ » ¶ º ½ ¿ Ä Ê Ä É · ¶ » Æ Ä » ¶ º ¸ · Ä Ô Ä ¹ Ë ÁÄ Ã Ë ¶ ¼ ¸ » · ¹ Â ¿ · ¶ º ¹ º Â · ¿ ¶ º µ · Æ Ü Ö ß · ¿ ¶ × À Ä × Ã ¶ » ¶ Ë ¹ Ä Ã Ë ×· ¹ Â ¿ · ¶ º ¶ Ê Ä Æ ¼ ¸ Ë Ë ¸ ¾ Æ Ø Ú ¹ Â ¿ · ¶ º º µ · ¾ ¹ · ¿ ¿ Ä º Ê ¾ » ¶ º ½ ¿· ¸ Ä É É » ¸ æ ¹ À Ä · ¶ Ë × Ï é é Ë Ã Ù Á ¼ · Ù Ü Ï ² Ñ Î Á À ß · ¸ » È µ ¶ · ¸» ¶ À ¸ Ô ¶ Ä Ë Ë Ë ¸ ¸ Æ ¶ º ¶ Æ Æ ¼ » ¸ À Ä Æ Æ ¶ À Ã Ë × Ù ê Ä » Å · ¿ ¶É ¸ Æ ¹ · ¹ ¸ º ¸ ¼ Ä ¾ » ¶ º ½ ¿ ¼ Ë Ä · ¸ º ¶ Ä ½ ¿ º µ · Ç · ¿ ¶ º · ¹ Â ¿ · ¶ º¶ Ä ½ ¿ º µ · ¸ º ¶ Ü Ï ß Ä Ê Ê ¹ · ¹ ¸ º Ä Ë ¾ » ¶ º ½ ¿ ¼ Ë Ä · Ù² Ù ä º Æ · Ä Ë Ë ¸ Á » ¹ º Â Æ Ü Ï Õ ß ¸ º · ¸ Ì Ú Û É ¹ Ë ¸ · Ä º Ê ½ ¸ Ä · ¾ ¹ · ¿Â ¶ º ¶ » Ä Ë É µ » É ¸ Æ ¶ Â » ¶ Ä Æ ¶ ÙÓ Ù ä º Æ · Ä Ë Ë · ¾ ¸ » ¶ · Ä ¹ º ¹ º Â » ¹ º Â Æ Ü Ï Ò ß ¹ º · ¸ Â » ¸ ¸ Ô ¶ Æ ¸ ¼ ½ ¸ µ ÁÉ Ë ¹ º Â Ü Ï Ö ß Ù å É É Ë × À ¸ Ë × Á · × É ¶ Â » ¶ Ä Æ ¶ · ¸ Æ É Ë ¹ º ¶ Æ ¸ ¼ · ¿ ¶Ì Ú Û Æ ¿ Ä ¼ · Ü Ï Ñ ß Ä º Ê ¹ º Æ · Ä Ë Ë ¹ º · ¸ · ¿ ¶ Ã ¶ Ô ¶ Ë É ¹ º ¹ ¸ º Ùä º Æ · Ä Ë Ë ½ ¸ µ É Ë ¹ º Â ¸ º · ¸ Ã ¶ Ô ¶ Ë É ¹ º ¹ ¸ º ¾ ¹ · ¿ · ¿ ¶ ½ ¿ Ä À Á¼ ¶ » ¶ Ê Æ ¹ Ê ¶ · ¸ ¾ Ä » Ê · ¿ ¶ · » Ä ½ · ¸ » Ù

Þ ¹ º ½ ¿ Ä Ê Ä É · ¶ » Ã » Ä ½ Å ¶ · Æ ¾ ¶ ¹ Â ¿ Ä É É » ¸ æ ¹ À Ä · ¶ Ë × Ï Ó éÉ ¸ µ º Ê Æ Ü Ñ Ó Å Â ß Ù ê Ä Å ¶ ½ ¶ » · Ä ¹ º Ë ¹ ¼ · ¹ º Â ¶ È µ ¹ É À ¶ º · ¿ Ä ÆÄ Ê ¶ È µ Ä · ¶ ½ Ä É Ä ½ ¹ · × Ù ë Ä ¹ Ë µ » ¶ · ¸ µ Æ ¶ Ä Ê ¶ È µ Ä · ¶ Ë ¹ ¼ · ¹ º Â¶ È µ ¹ É À ¶ º · À Ä × » ¶ Æ µ Ë · ¹ º ¹ º ç µ » × ÙCAUTION

Þ ¹ º ½ ¿ ¾ ¶ ¹ Â ¿ Æ Ä É É » ¸ æ ¹ À Ä · ¶ Ë × Õ Ç Õ é é Ë Ã Ü Ï é é é Å Â ß Ùê Ä Å ¶ ½ ¶ » · Ä ¹ º Ë ¹ ¼ · ¹ º Â ¶ È µ ¹ É À ¶ º · ¿ Ä Æ Ä Ê ¶ È µ Ä · ¶ ½ Ä É Ä ½ Á¹ · × Ù ë Ä ¹ Ë µ » ¶ · ¸ µ Æ ¶ Ä Ê ¶ È µ Ä · ¶ Ë ¹ ¼ · ¹ º Â ¶ È µ ¹ É À ¶ º · À Ä ×» ¶ Æ µ Ë · ¹ º É » ¸ É ¶ » · × Ê Ä À Ä Â ¶ Ç ¹ º ç µ » × ¸ » Ê ¶ Ä · ¿ Ù

QTY PART NO. DESCRIPTION

1 150-4046 ADAPTER ASSEMBLY

1 8T-6869 BOLT

2 7X-2539 BOLT

1 178-7319 BRACKET ASSEMBLY

1 220-5946 CLIP

1 164-5562 CONNECTOR ASSEMBLY

1 251-3096 FILM-PRIMER SW

6 8T-9655 MOUNT

3 5C-7261 NUT

2 164-5619 PLUG ASSEMBLY

1 225-7654 PUMP GP PRIMING

2 191-1783 SPACER

1 191-1782 SPACER

1 165-5970 SWITCH AS-TOGGLE

3 9N-0869 WASHER-HARD

4 8T-4224 WASHER-HARDì í î ï ð ñ ò î ó ñ ô õ ñ ö î ö ÷ ø ø í ñ ù ú û ð î õ ù ü ó í ï ø î û ÷ í ü ñ ù ý í þ ï ÷ î ü õ ÿ ú ú ï ü �



� � � � � � � � � � 	 
 � � 
 � � � � � � � � � � � � � � 
 � 
 � � � � � � 
 � � � � 
 � 
 �� � � 	 � � � � � � � � � � � � � 	 � � � � � � � 
 � 
 � � � � 
 � � � � � � � � 
� � � � � � � � � � � � � 	 � � � � �  ! � 
 � � � � � � 	 � � � � � � � � � � � 
 ��  ! � � � � � � � � � � � � � � � " � � � � � � � � � � � � � � 
 � � � � � � �	 � � � � � � # � � � � � � 
 � � � � � � � � 
 � � � � � � � � � � � " � � � 
 �� � � 	 � � � � � � � � � � � � 
 � � � � � � � $ � " 
 # � � � � 	 � � � � � 
 �� 
 # � � � 
 � � � � � � � � � � � 
 � � � � � # � � � � � � � � % � & � � �	 � � � � � 
 � � � � 
 � � � ' � 
 	 � � � � � � � � 
 � 
 
 � � � � � 
 " � � � 
" � ( � � 
 � � � 
 � �  ! � � � � � �) � % � � � � � 
 � � � � � * + * � * + , 
 � � - � � # � � � � � � 
 � � � � � � � � � �
 � � � � � � � � 	 � . � � / � � � � � � � � � � 	 � � � 	 � � � � � � . � 0 / �1 # � � � � � � � � � � � � � � � � � � 	 � . � � / � 
 , 0 2 � � � 
 � � � . � , 2� 
 " / � 
 � - � � �3 � 4 � � � 	 � � � � � 
 � � 
 � � � � � # � � 	 � � � � � � 
 " " � � � � � � � � � � 
" � � � � 
 � 
 � � � # � � � � � � 
 � � � $ � � � � � 
 � � � ! � � � � � 
 � � � � �� � � # � � � � # � 5 � � � � � � � � � � 5 � � � � � 
 � 6 � � # � � � 5 � � � � �� 
 � � � � 
 " " � � � � � 
 � � � 6 � � � � � � � � � 
 � � � � � � � � 7 � 
 �� � � 7 � � � 
 � � � �  ! � � � 
 � � � � � � � � � 
 � � � � � � � � � � � �� � � � � � 
 � � � � � � � " � � � � � � � � � � � � " � � � � � � � � �	 � � � � 
 � 
 
 � � � � � 
 � �  ! � � � � � � � � � � 
 � � � � � � � � � � � � � �� � � � 
 � � 	 � � � � � 
 � 	 � � � � 	 � � � � 
 � � � � � 
 
 � � � � � �	 � � � � " 
 � � � � � � � � � � � � � 	 � � � � � � � 
 � � � � 
 � 	 � � � � �$ � � � � � � � � " 
 � � � � � � � � � � � � � 	 � � 
 � � � � � � � � � � 
 � - � �� � � � � � � � � � � � � 	 � � � � �8 9 : ; < = 9 8 9 : > ? @ A ? ? A = > B A C < D 9 E D C = ; : < A = > � � F � � � � � F ) � � � � � � � � � � � � 
 � � � � � � � � � � 	 � � � � � � � � � 
" � � � � 
 � � � � � � � � � 
 � � � � � � � � � � � � � � � � � 
 � � � � � � 
 � � � � 
 � � � �� � � � � 
 � � � � � � � � � �  � � � � � � � � � � 
 � � " � � � � � � � � 
 � � � � 
 � � �� 
 � � � 
 	 � 
 
 " � 
 � � � � � � � � � � � � � � 
 � 
 � � � � 	 � � � � � $ � � � � � 
� � �  � � � � " � � � � 
 � 4 � � � � � � � � � � � � � G � 
 � � 
 � � � � � � � 
 3� 
 � � � � � � � � � � 
 � � � � 
 � � � � 
 � " � � � 
 � �

� � � � � � � * 2 2 , � � � � � � � � � � � � � � � � � � � 
 � � � � G � � � 
 � � � �4 � � � � � � � � � � � � � � � � H � � � � � � � � � � � " � � � � 
 � � � � � � � � � 
 " � � �
 � � � � � � � I � � � � � � � � 
 � � � � J � � � � � � � 
 � I � � � � 
 
 � � � � � J � � � � � �� � 
 � � � � � � � � � � � � � � � ' � * , � 
 ) � 2 0 
 � � � � � 
 � 
 	 � � � � � � � � �� � � � � 
 � � � K � � � � � � � � � � � � � � 
 � � � 
 � � � � � � � � 
 � � � � � � � � � 
� � � � � 
 � � � � � � � � � � � � 
 � � �  � � � � 	 � � � � 
 
 � � � � � � � � � 
 � � � � � 
 �� 
 " � � � � � � � 	 � � � � � � � � � � � � � � � 
 � � � � 
 � 7 � � " � � � � 
 � � � � � 
 # �� � � � � - � � � � � � � � � � � � � � � 
 � � � � � � � � � � � � � � � 
 � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � 
 � � � � � � � � � � � � � � � 3 � 
 2 � ) � �� � � � � � � � � � � � � � 
 � 	 � � 
 � � � � � � I 	 � � � � � � � � � J � � 
 " � � �� � � � � � � � � � � � � � � 
 � � �  � � � � � � � � � � 
 	 � � 
 # � � � � � � � � � � � � 
� � � � � � � � � 
 � � � � � � � � � " � � � � � - � � � � � � 	 � � � � � � � � � � 
 
 �� � � � � � � � 
 � � � � � 
 � 
 � � � � � � I 	 � � � � � � � � � J �
� � � � � � � � � � 
 � � � � � � � � � � 
 # � 	 � � � � !  
 � � � � � � I K � � � L$ 1 % F M J � � 
 " � � � � � � � � � � � � � � � � � � 
 � � � � � � � 	 � � � � � - � � � �� � � � � � � � � � � � � 
 � 
 � � � � � � � � � " � � � � 
 � � � � � � � � � � 
 � � � � 
 � 7 � � �� � � � � � � � � � � � ' � � � 0 
 , � + + � % � F � � � � � � � � � � � 
 � � � � � � � � � �� � 
 � � � � � � � � � � � � � � � ' � � 3 � 
 2 � ) � �

+

N O P Q R S T UV P V W 8 Q E X N O Y Z 8 [ Z \ \ E O Y WP S Z X P ] Z

N = ^ D C _ D 9 A : C Z ` @ a D 9W 9 D b A c U D d A > > A > d _ D 9 A : CZ ` @ a D 9F � � e � % G G 3 2 2F � � � G � % f F ) ) ,F ) � e f % � L , + 3F ) � e � % f 5 ) 3 )F ) � � G � % � $ , * +F ) � � G � % � M 3 2 )



ITEM PART NO. DESCRIPTION QTY

1 32489 STRAP, CABLE 4

2 104709 CLAMP-HOSE 2

3 104807 BRACKET 1

4 104861 DRAIN VALVE 1

5 104649 PLATE 1

6 104650 SPACER 1

7 104860 ELBOW 1

8 104701 CONNECTOR ASSEMBLY 2

9 104655 ADAPTER ASSEMBLY 1

10 104657 BRACKET 1

11 104663 HOSE ASSEMBLY 1

12 104662 HOSE ASSEMBLY 1

13 104706 HARNESS ASSEMBLY 1

14 104708 ELBOW - 90° ORFS 1

16 104660 CONNECTOR ASSEMBLY 2

17 104651 UNION ASSEMBLY 1

18 104659 ELBOW ASSEMBLY 2

19 104702 ADAPTER ASSEMBLY 1

20 100775 LOCKNUT (9/16 - 18) 1

22 104703 CLIP 3

24 104131 BOLT  (1/2-13 X 2 1/2 GD 8 ZINC PLATED) 1

25 102126 WASHER-HARD  (M10) 4

26 104718 NUT  (M10 X 1.5) 2

27 104719 BOLT  (M10 X 1.5 X 25 GD 10.9 ZINC PLATED) 1

28 103230 BOLT  (M10 X 1.5 X 20 GD 10.9 ZINC PLATED) 1

29 103935 BOLT  (M12 X 1.75 X 30 GD 10.9 ZINC PLATED) 4

30 100859 WASHER-HARD (1/2) 5

31 104707 HOSE   1

32 104695 HOSE ASSEMBLY 2

33 104696 BRACKET 1

34 104691 BOLT  (M12 X 1.75 X 25 GD 10.9 ZINC PLATED) 4

35 103824 BOLT  (M12 X 1.75 X 60 GD 10.9 ZINC PLATED)  3

g h i j k l m nk o p j q r s h t ui l p v i w p

x



y z y {

| } z y ~

� � � � � � � �� � � � � � � � � �� � � � � � �

�

y �} | � z

y y y�� ~ } } } }} ~� z
y �

� y
y }y y

y � �} {} �} � � �y |} zy ~

} } y} �} �} �� �

� z � � {� y }
} {y |



� �
� � � � � �� �

� � � �   ¡ ¢ £  ¤ ¥ � ¦ § ¨ � © ª� ¡ ¥ « � ¬ ¥

­

®� � ¯ �
� �

¯ � �
� ¯� ¯

¯ ¯� ¯ �¯ °¯ ± ±² ³ ´ �

�� � � ±
� ®� ¯�¯ ¯ �



µ

¶ · ¸ ¹ º » ¼ ½¾ · ¿ À Á · º Â Á · Ã Ä¸ » ¿ Å ¸ Æ ¿Ç È É Ê É Ë Ì Í Î Ï Ì Ð Ñ Í Ê Î Ò Ð Ð Ò Î Ñ Ì Í Ñ Í Ê Î Ï Ó Ë Î Ñ Ì Í Ê Ò Ï É Ô Ï Ì Õ Ñ Ö É Ö Ò ÊÒ × É Í É Ï Ò Ð × Ó Ñ Ö É Ø Ç Ï Ò Ë Î Ì Ï Ì Ô Î Ñ Ì Í Ê Ù Ò Ô Ô Ð Ñ Ë Ò Î Ñ Ì Í Ï É Ú Ó Ñ Ï É ÛÜ É Í Î Ê Ì Ï Ð Ì Ë Ò Ð Ï É × Ó Ð Ò Î Ñ Ì Í Ê Ü Ò Ý Ï É Ú Ó Ñ Ï É Ö É Õ Ñ Ò Î Ñ Ì Í Þ Ï Ì ÜÎ È É Ê É Ï É Ë Ì Ü Ü É Í Ö Ò Î Ñ Ì Í Ê ØÇ È É Ë Ì Í Î Ï Ì Ð Ñ Í Ê Î Ò Ð Ð Ò Î Ñ Ì Í Ñ Í Ê Î Ï Ó Ë Î Ñ Ì Í Ê Ò Ï É Ö Ñ Õ Ñ Ö É Ö Ñ Í Î Ì Î ß ÌÜ Ò à Ì Ï Ï É Õ Ñ Ê Ñ Ì Í Ê Î È Ò Î Ò Ô Ô Ð Ý Î Ì á â ã Ê É Ï Ñ É Ê Î Ï Ò Ë Î Ì Ï Ê Î È Ò Îß É Ï É ä Ó Ñ Ð Î É Ñ Î È É Ï ä É Þ Ì Ï É Ì Ï Ò Þ Î É Ï å É Ô Î É Ü ä É Ï Ù æ ç ç è Ò ÊÐ Ñ Ê Î É Ö ä É Ð Ì ß é
¾ ê ë ì í ê î Â í ê ï ð ñÇ È É ß Ñ Í Ë È É Ê Ê È Ñ Ô Ô É Ö Ô Ï Ñ Ì Ï Î Ì ò Ò Ï Ë È æ ç ç è Ñ Í Ê Î Ò Ð Ð É Ö Î È ÉÉ Ð É Ë Î Ï Ì Í Ñ Ë Ë Ì Í Î Ï Ì Ð Ü Ì Ö Ó Ð É Ñ Í Ê Ñ Ö É Î È É Î Ï Ò Ë Î Ì Ï Ë Ì Í Ê Ì Ð É Ø Ç È Éò Ò Ï Ë È æ ç ç è Ò Í Ö Ð Ò Î É Ï ß Ñ Í Ë È É Ê È Ò Õ É Î È É Ë Ì Í Î Ï Ì Ð Ü Ì Ö Ó Ð ÉÑ Í Ê Î Ò Ð Ð É Ö Ó Í Ö É Ï Ò È É Ò Õ Ý Ê Î É É Ð × Ó Ò Ï Ö Ì Í Î Ì Ô Ì Þ Î È É ß Ñ Í Ë È ØÇ È É Þ Ñ Ï Ê Î Ñ Í Ê Î Ò Ð Ð Ò Î Ñ Ì Í Ô Ï Ì Ë É Ö Ó Ï É Ð Ñ Ê Î É Ö ä É Ð Ì ß Ö É Ê Ë Ï Ñ ä É ÊÎ È É É Ò Ï Ð Ý Î Ý Ô É ß Ñ Î È Î È É Ë Ì Í Î Ï Ì Ð Ü Ì Ö Ó Ð É Ñ Í Ê Î Ò Ð Ð É Ö Ñ Í Ê Ñ Ö ÉÎ È É Î Ï Ò Ë Î Ì Ï Ë Ì Í Ê Ì Ð É Øó Ø ô Í Ê Î Ò Ð Ð Î È É ß Ñ Í Ë È Ë Ì Í Î Ï Ì Ð Ð É Ï õ ó ö Ñ Í Î Ì Î È É Ë Ì Í Î Ï Ì Ð Ð É ÏÜ Ì Ó Í Î Ñ Í × Ô Ð Ò Î É õ ÷ ö Ó Ê Ñ Í × ä Ó Î Î Ì Í È É Ò Ö Ë Ò Ô Ê Ë Ï É ß Êõ ø ö Ø Ç È É Ê Ü Ò Ð Ð Ñ Í Ö É Í Î Ò Î Ñ Ì Í Ü Ò Ö É ä Ý Ò Ö Ï Ñ Ð Ð Ô Ì Ñ Í Î Ü Ó Ê Îä É Ñ Í Ê Î Ò Ð Ð É Ö Ò Î Î È É Î ß É Ð Õ É Ì ù Ë Ð Ì Ë ú Ô Ì Ê Ñ Î Ñ Ì Í Ù Ò ß Ò ÝÞ Ï Ì Ü Î È É Ì Ô É Ï Ò Î Ì Ï Ò Í Ö Î È É È Ì Ð É Þ Ì Ï Î È É Þ Ñ Ð Î É Ï ä Ý Û Ô Ò Ê ÊÑ Í Ö Ñ Ë Ò Î Ì Ï Ð Ñ × È Î Ò Î Î È É Ê Ñ û Ì ù Ë Ð Ì Ë ú Ô Ì Ê Ñ Î Ñ Ì Í Ù Î Ì ß Ò Ï Ö Î È ÉÌ Ô É Ï Ò Î Ì Ï Ø ô Í Ê Î Ò Ð Ð Î È É Þ Ñ Ð Î É Ï ä Ý Û Ô Ò Ê Ê Ñ Í Ö Ñ Ë Ò Î Ì Ï Ð Ñ × È Î õ ü öÑ Í Î Ì Î È É Ë Ì Í Î Ï Ì Ð Ð É Ï Ü Ì Ó Í Î Ñ Í × Ô Ð Ò Î É Øæ Ø ô Í Ì Ï Ö É Ï Þ Ì Ï Î È É Ë Ì Í Î Ï Ì Ð Ð É Ï Ð É Õ É Ï Î Ì Ï É Ò Ë È Î È Ï Ì Ó × È Î È ÉÔ Ð Ò Ê Î Ñ Ë Ë Ì Í Î Ï Ì Ð Ë Ì Í Ê Ì Ð É Ë Ì Õ É Ï Ù Î È É Ë Ì Í Î Ï Ì Ð Ð É Ï Ü Ì Ó Í Î Ñ Í ×Ô Ð Ò Î É Ü Ó Ê Î ä É É Ð É Õ Ò Î É Ö Ò ä Ì Õ É Î È É Ë Ì Í Ê Ì Ð É Î Ì Ô Ô Ð Ò Î É Øý Ê Ñ Í × Þ Ì Ó Ï Ô Ñ É Ë É Ê Ì Þ Ò Ô Ô Ï Ì û Ñ Ü Ò Î É Ð Ý þ Ñ Í Ø õ ó ÿ Ü Ü öÊ Î É É Ð Î Ó ä Ñ Í × Ò Ô Ô Ï Ì û Ñ Ü Ò Î É Ð Ý æ Ñ Í Ø õ ÷ ç Ü Ü ö Ð Ì Í × Ù Ñ Í Ê Î Ò Ð ÐÎ È É Ë Ì Í Î Ï Ì Ð Ð É Ï Ü Ì Ó Í Î Ñ Í × Ô Ð Ò Î É Ê Ó ä Û Ò Ê Ê É Ü ä Ð Ý Ò ä Ì Õ ÉÎ È É È Ì Ð É Þ Ì Ï Î È É Ï Ñ Ô Ô É Ï Ë Ì Í Î Ï Ì Ð Ð É Õ É Ï Ó Ê Ñ Í × Þ Ì Ó Ï ÿ � µ �ÿ Ñ Í Ø õ ó ç û ü ÷ Ü Ü ö Ð Ì Í × Ë Ò Ô Ê Ë Ï É ß Ê Ù ß Ò Ê È É Ï Ê Ò Í Ö Í Ó Î ÊÒ Ê Ê È Ì ß Í Ñ Í Ô È Ì Î Ì × Ï Ò Ô È ó ä É Ð Ì ß Ø¿ ê ì � � � � � � � � 	 
 � � � � 
 
 � � 	 � � � � � 	 � � � � � � � � � � 
 � 	� � � � � � 
 � � � � � � � � � � � 
 � � 	 � � 
 � � � � � � � � � � � 
 � �� 
 	 � � � � 
 
 � � 
 � � � � � 
 � 
 � � 	 � � � � � 
 � � � � � � � � 
 � � � 	 
 � � � � �� � � 
 � 	 � � � � � � � 
 � � � � � � 
 
 � 	 � � � � 
 	 � 
 � � � 
 � � � � 	 � 
 � � �� � 
 � � � � � � � �ÿ Ø  Ì Ó Î É Î È É ß Ñ Ï Ñ Í × È Ò Ï Í É Ê Ê õ è ö Ó Í Ö É Ï Î È É Ë Ì Í Ê Ì Ð É Ò Í ÖÒ Î Î Ò Ë È Î È É Ê Ô Ò Ö É Ë Ì Í Í É Ë Î Ì Ï Ê Î Ì Î È É Þ Ñ Ð Î É Ï ä Ý Ô Ò Ê Ê Ñ Í Ö Ñ ÛË Ò Î Ì Ï Ð Ñ × È Î õ ü ö Î È Ò Î È Ò Ê ä É É Í Ñ Í Ê Î Ò Ð Ð É Ö Ñ Í Î È É Ë Ì Í Î Ï Ì Ð Ð É ÏÜ Ì Ó Í Î Ñ Í × Ô Ð Ò Î É õ Ò Ê Ê È Ì ß Í ö Ì Ï Ü Ò Ý ä É Ñ Í Ê Î Ò Ð Ð É Ö Ñ Í Î È É

Ë Ì Í Ê Ì Ð É Ë Ì Õ É Ï Þ Ì Ï ä É Î Î É Ï Õ Ñ Ê Ñ ä Ñ Ð Ñ Î Ý Ø Ç È É Ñ Í Ö Ñ Ë Ò Î Ì Ï Ð Ñ × È ÎÎ É Ï Ü Ñ Í Ò Ð Ê Ò Ï É Í Ì Î Ô Ì Ð Ò Ï Ñ Î Ý Ê É Í Ê Ñ Î Ñ Õ É Ø

è Ø ô Í Ê Î Ò Ð Ð Î È É Ë Ì Í Î Ï Ì Ð Ü Ì Ö Ó Ð É õ ÿ ö Ñ Í Ò Ë Ì Í Õ É Í Ñ É Í Î Ð Ì Ë Ò Î Ñ Ì Íä É Ð Ì ß Î È É Ë Ì Í Ê Ì Ð É Ñ Í Ò Ô Ì Ê Ñ Î Ñ Ì Í Î È Ò Î ß Ñ Ð Ð Í Ì Î Ñ Í Î É Ï Þ É Ï Éß Ñ Î È Î È É Î Ï Ò Ë Î Ì Ï Ë Ì Í Î Ï Ì Ð Ð Ñ Í ú Ò × É Ò Í Ö Ô É Ï Ü Ñ Î Ò Î Î Ò Ë È ÛÜ É Í Î Ì Þ Î È É Ë Ì Í Î Ï Ì Ð Ð É Ï Ê Ñ û Ô Ñ Í Ë Ì Í Í É Ë Î Ì Ï Ø ô Í Ê Î Ò Ð Ð Î È ÉÉ Ñ × È Î Û Ô Ñ Í È Ò Ï Í É Ê Ê Ë Ì Í Í É Ë Î Ì Ï Î Ì Î È É Ë Ì Í Î Ï Ì Ð Ü Ì Ö Ó Ð É Øô Í Ê Î Ò Ð Ð Î È É Ê Ñ û Ô Ñ Í Ë Ì Í Í É Ë Î Ì Ï Þ Ï Ì Ü Î È É Ë Ì Í Î Ï Ì Ð Ð É Ï Î ÌÎ È É Ë Ì Í Î Ï Ì Ð Ü Ì Ö Ó Ð É Ø ô Í Ê Î Ò Ð Ð Î È É Î ß É Ð Õ É Û Ô Ñ Í Ë Ì Í Í É Ë Î Ì ÏÎ Ì Î È É ß Ñ Í Ë È Ø  Ì Ó Î É Î È É Î ß Ì Ë Ì Í Ö Ó Ë Î Ì Ï Ô Ì ß É Ï Ê Ó Ô Ô Ð ÝÎ Ì ß Ò Ï Ö Î È É Ð É Þ Î Ê Ñ Ö É Ì Þ Î È É Î Ï Ò Ë Î Ì Ï Ë Ò ä Ô Ð Ò Î Þ Ì Ï Ü Ø ! Ì Óß Ñ Ð Ð Í É É Ö Î Ì Þ Ò ä Ï Ñ Ë Ò Î É Ò Î ß Ì Ë Ì Í Ö Ó Ë Î Ì Ï É û Î É Í Ê Ñ Ì Í Î ÌÏ É Ò Ë È Þ Ï Ì Ü Î È É Î Ï Ò Ë Î Ì Ï Ô Ì ß É Ï Ð É Ò Ö Ð Ì Ë Ò Î É Ö Í É Ò Ï Î È ÉÎ Ï Ò Ë Î Ì Ï ä Ò Î Î É Ï Ý õ Ê È Ì ß Í Ñ Í Ô È Ì Î Ì æ ä É Ð Ì ß ö Î Ì Ë Ì Í Í É Ë Îß Ñ Î È Î È É ß Ñ Í Ë È Ô Ì ß É Ï Ê Ó Ô Ô Ð Ý Ð É Ò Ö Ì Þ Î È É ß Ñ Í Ë È È Ò Ï ÛÍ É Ê Ê Ø ô Í Ê Ó Ï É Î È É Î Ï Ò Ë Î Ì Ï Ô Ì ß É Ï Ê Ó Ô Ô Ð Ý Ñ Ê Ì Þ Þ ä É Þ Ì Ï ÉÝ Ì Ó Ë Ì Í Í É Ë Î Î È É Ô Ì ß É Ï Ð É Ò Ö Î Ì Î È É È Ò Ï Í É Ê Ê Ø " Ó Í Ö Ð ÉÒ Í Ö Ï É Ê Î Ï Ò Ñ Í Ð Ì Ì Ê É ß Ñ Ï É Ê Î Ì Ô Ï É Õ É Í Î Ò ä Ï Ò Ê Ñ Ì Í Ò Í ÖÑ Í Î É Ï Þ É Ï É Í Ë É ß Ñ Î È Î Ï Ò Ë Î Ì Ï Ë Ì Í Î Ï Ì Ð Ê Ø

÷ Ø ò Ì Ö Ñ Þ Ý Î È É Ë Ì Í Î Ï Ì Ð Ë Ì Í Ê Ì Ð É Ë Ì Õ É Ï Ò Ê Ê È Ì ß Í Ñ Í Ô È Ì ÛÎ Ì × Ï Ò Ô È ÿ Î Ì Ô É Ï Ü Ñ Î Ñ Í Ê Î Ò Ð Ð Ò Î Ñ Ì Í Ì Õ É Ï Î È É Ë Ì Í Î Ï Ì Ð Ð É ÏÈ Ò Í Ö Ð É Ø # Ï Ñ Ð Ð Ò Ø ÷ ç Ñ Í Ø õ ó æ Ø ÷ Ü Ü ö È Ì Ð É Ñ Í Î È É Ë Ì Í Ê Ì Ð ÉË Ì Õ É Ï Í É Ò Ï Î È É Ë Ì Í Î Ï Ì Ð Ð É Ï Þ Ì Ï Î È É Þ Ñ Ð Î É Ï ä Ý Û Ô Ò Ê Ê Ñ Í Ö Ñ ÛË Ò Î Ì Ï Ð Ñ × È Î Ñ Þ Í Ì Î Ñ Í Ê Î Ò Ð Ð É Ö Ñ Í Î È É Ë Ì Í Î Ï Ì Ð Ð É Ï Ü Ì Ó Í Î Ñ Í ×Ô Ð Ò Î É Ø

À í $ % ì ê í¶ ê & � î ' ( ¿Ä í � ) * + ¾ ê ë ì í ê îÂ í ê ï ð ñ ¾ ê ë ì í ê îÂ í ê ï ð ,# ÷ â � - . / / Ó Ô Î Ì ó ÿ ÿ è ó ÿ ÿ ÷ 0 Ò ä Ì Õ É# ÷ â - / 1 . 2 # Ó Ô Î Ì ó ó ÿ è ó ó ÿ ÷ 0 Ò ä Ì Õ É# ø â � 2 . - 3 Ó Ô Î Ì ü ÿ è ü ÿ ÷ 0 Ò ä Ì Õ É# ø â � - . 2 ò Ó Ô Î Ì ó æ ÿ è ó æ ÿ ÷ 0 Ò ä Ì Õ É# ø â - / 1 . -  Ó Ô Î Ì ø ÿ è ø ÿ ÷ 0 Ò ä Ì Õ É# ø â - / 1 . - ! Ó Ô Î Ì ó ÿ ÿ è ó ÿ ÿ ÷ 0 Ò ä Ì Õ É



4

5 6 7 8 9 : ; <= 6 > ? @ 6 9 A @ 6 B C7 : > D 7 E >F G H I J K L M M K N O P Q I K R Q M Q S O R L K T Q I L I U V L R I T I W M L X O M J Y Z [\ ] ^ I O _ K K Q K N O P Q I K R Q M M O R L I U T I U T P L K Q R M T W N K G` G a T M M K N O V T I P N K Q K N O S R Q S O R M O b O M V T K N R O P Q c c O I U O UQ T M G d O e O R K Q K N O J S O P T e T P L K T Q I J e Q f I U T I K N O g S O R L K T Q IL I U h R O b O I K T b O i L T I K O I L I P O i L I f L M Q R K N O j O R b T P Oi L I f L M GZ G j K L R K K N O K R L P K Q R L I U Q S O R L K O K N O O I W T I O L K M Q V d h ie Q R J O b O R L M c T I f K O J K Q L M M Q V K N O V T I P N P Q I K R Q M J k J K O cS R O J J f R O K Q J K L X T M T l O G g S O R L K O K N O V T I P N T I L M M e f I P mK T Q I J L J T I J K R f P K O U T I K N O g S O R L K T Q I L I U h R O b O I K T b Oi L T I K O I L I P O i L I f L M Gn o p q r s t o u v w x p y z t n r o n v u { o | w} } ~ � � � ~ � � � � � � � � � � � � � � � � � � }� } ~ � � ~ } � � � � � � � � � � � � � }� } ~ } � � � � � � � � � � � � � � � � }� } ~ ~ � � � � � � � � � � � � � � � � }� } ~ } } � � � � � � � � � � � � � � � � � � � � � � � � � � }� } ~ } � } � � � � � � � � � � � � � � � � � � } ~ � � � � } � � � � �� } ~ ~ � � � � � � � � � � � � � � � � � }� } ~ ~ � } � � � � � � � � � � � � � � � � � � � � � � � � � �   }} ~ } ~ ~ � � � � � � � � � � � � � � � }} } } ~ ~ � � � � � � � � � � � � � � � � � � � � �} � } ~ } � � ~ � � � � � � � � � � � � � � �} � � � � � � � � � � � � � �} � } ~ � } � � � � � � � � � � � � � � � � � � � � } � � � � � � � � ¡ �



¢ £

¤ ¥ ¦ § ¨ © ª «¬ ¥ ­ ® ¯ ¥ ¨ ° ¯ ¥ ± ²¦ © ­ ³ ¦ ´ ­µ ¶ · ¸ ¹ º º ¹ » ¼ ½ ¾ ¿ ¹ ½ À Á ¹ º ¼ ½ Â À Ã º º Ã À ¼ ¹ ½ Ä Á ¹ ¿ · Å Æ Á · Ä · Á À Ã ¼ ½ ÂÀ ¹ À ¶ · » ¼ ½ ¿ ¶ · Â Ç Æ ¼ º À Ã ¸ À · Á È Ã Á ¿ ¶ É Ê £ £ Ë » ¼ À ¶ À ¶ · ¿ ¹ ½ À Á ¹ ºÌ ¹ Å Æ º · Ì ¹ Æ ½ À · Å Æ ½ Å · Á Ã ¶ · Ã Í Î Â À · · º ¾ Æ Ã Á Å ¹ ½ À ¹ Ä ¹ ¸À ¶ · » ¼ ½ ¿ ¶ Ï¢ Ï Ð À À Ã ¿ ¶ À ¶ · Å Æ Ã º Ã Ñ ¼ Â ¿ ¹ ½ À Á ¹ º º · Á Ò ¢ Ó À ¹ À ¶ · ¿ ¹ ½ À Á ¹ ºÇ Á Ã ¿ Ô · À ¿ ¹ Í · Á Ò Ë Ó » ¼ À ¶ Ç Æ À À ¹ ½ ¶ · Ã Å ¿ Ã Ä Â ¿ Á · » Â Ò Õ Ó Ïµ ¶ · Â Ì Ã º º ¼ ½ Å · ½ À Ã À ¼ ¹ ½ Ì Ã Å · Ç Î Ã Å Á ¼ º º Ä ¹ ¼ ½ À ¼ ½ À ¶ ·¿ ¹ ½ À Á ¹ º º · Á Ì ¹ Æ ½ À ¼ ½ ¾ ¸ º Ã ½ ¾ · Ì Æ Â À Ç · º ¹ ¿ Ã À · Å Ã À À ¶ ·À ¹ Ä É À » · º Í · ¹ Ö ¿ º ¹ ¿ Ô Ä ¹ Â ¼ À ¼ ¹ ½ É Ã » Ã Î ¸ Á ¹ Ì À ¶ · ¹ Ä · Á Ã À ¹ ÁÀ ¹ Ì Ã ¼ ½ À Ã ¼ ½ Ä Á ¹ Ä · Á ¿ ¹ ½ À Á ¹ º ¹ Á ¼ · ½ À Ã À ¼ ¹ ½ Ï × ½ Â À Ã º º À ¶ · ¸ ¼ º À · ÁÇ Î Ø Ä Ã Â Â ¼ ½ Å ¼ ¿ Ã À ¹ Á º ¼ ¾ ¶ À Ò ¢ £ Ó ¼ ½ À ¹ À ¶ · ¿ ¹ Í · Á Ò Ë Ó ÏÊ Ï Ù · Ì ¹ Í · À ¶ · Á ¼ Ä Ä · Á ¿ ¹ ½ À Á ¹ º º · Í · Á ¾ Á ¹ Æ Ä Ò ¼ ¸ · Ú Æ ¼ Ä Ä · Å Ó¸ Á ¹ Ì À ¶ · À Á Ã ¿ À ¹ Á ¿ ¹ ½ À Á ¹ º ¿ ¹ ½ Â ¹ º · Ï × ½ Â À Ã º º À ¶ · ¿ ¹ ½ À Á ¹ ºÇ Á Ã ¿ Ô · À Ò Ê Ó Ã ½ Å ¾ Ã Â Ô · À Ò Û Ó À ¹ À ¶ · À Á Ã ¿ À ¹ Á ¿ ¹ ½ Â ¹ º · » ¼ À ¶Ç Æ À À ¹ ½ ¶ · Ã Å ¿ Ã Ä Â ¿ Á · » Â Ã ½ Å » Ã Â ¶ · Á Â Ò Ü É Ý Ó Ï­ Þ ß à á â ã ä å æ å ç è ã é ê ã ë ë ì é ç é ê í î ã ç ê å ï ï æ ð ê ê å æ è ð çñ é ê ï ò ñ ë ó í ï ã ê ô ï ð æ ä å è ï ã ç å æ ë å ã ê õ ö é ê ï ÷ ó ï è ø åï è ç ã é í î è è ð ã ë é í ê ì é è î è î å ç å ï ñ å æ è é ù å ï ð æ ä å è õ ú é ç è û æ ð ê üê å æ è ð ç ï ã ê ô ø å ê è ñ é ê ï ì é ë ë ñ ç å ù å ê è ç å ë é ã ø ë å ð ñ å ç ã è é ð êð ý è î å ì é ê æ î õÛ Ï × ½ Â À Ã º º À ¶ · » ¼ Á ¼ ½ ¾ ¶ Ã Á ½ · Â Â Ò ¢ Û Ó Â ¼ Ñ Ä ¼ ½ ¿ ¹ ½ ½ · ¿ À ¹ Á À ¹À ¶ · ¿ ¹ ½ À Á ¹ º º · Á Ã ½ Å À ¶ · Â Ä Ã Å · ¿ ¹ ½ ½ · ¿ À ¹ Á Â À ¹ À ¶ · ¸ ¼ º À · ÁÇ Î Ø Ä Ã Â Â º ¼ ¾ ¶ À Ï µ ¶ · ¼ ½ Å ¼ ¿ Ã À ¹ Á º ¼ ¾ ¶ À À · Á Ì ¼ ½ Ã º Â Ã Á · ½ ¹ ÀÄ ¹ º Ã Á ¼ À Î Â Ä · ¿ ¼ ¸ ¼ ¿ Ï µ ¶ · ¹ À ¶ · Á · ½ Å ¹ ¸ À ¶ ¼ Â ¶ Ã Á ½ · Â Â » ¼ º º

¿ ¹ ½ ½ · ¿ À À ¹ À ¶ · · ¼ ¾ ¶ À Ø Ä ¼ ½ ¿ ¹ ½ ½ · ¿ À ¹ Á ¹ ¸ À ¶ · » ¼ Á ¼ ½ ¾ ¶ Ã Á Ø½ · Â Â Ã À À Ã ¿ ¶ · Å À ¹ À ¶ · » ¼ ½ ¿ ¶ Ø Ì ¹ Æ ½ À · Å ¿ ¹ ½ À Á ¹ º Ì ¹ Å Æ º · ÏË Ï × ½ Â À Ã º º À ¶ · À » ¹ ¿ ¹ ½ Å Æ ¿ À ¹ Á ¶ Ã Á ½ · Â Â Ò ¢ Ë É ½ ¹ À Â ¶ ¹ » ½ ÓÀ ¶ Ã À » ¼ º º ¿ ¹ ½ ½ · ¿ À À ¶ · Ä ¹ » · Á º · Ã Å ¹ ¸ À ¶ · » ¼ ½ ¿ ¶ ¶ Ã Á Ø½ · Â Â À ¹ À ¶ · Ä ¹ » · Á Â Æ Ä Ä º Î Ä º Æ ¾ º ¹ ¿ Ã À · Å ¹ ½ À ¶ · º · ¸ ÀÂ ¼ Å · ¹ ¸ À ¶ · À Á Ã ¿ À ¹ Á ¿ Ã Ç Ä º Ã À ¸ ¹ Á Ì É ½ · Ã Á À ¶ · Ç Ã À À · Á Î Ïþ ¶ ¹ À ¹ ¾ Á Ã Ä ¶ Ê É Ã Ç ¹ Í · É Â ¶ ¹ » Â À ¶ · º ¹ ¿ Ã À ¼ ¹ ½ ¹ ¸ À ¶ · À Á Ã ¿ ØÀ ¹ Á Ä ¹ » · Á Â Æ Ä Ä º Î Ä º Æ ¾ Ï ÿ Æ ½ Å º · Ã ½ Å Á · Â À Á Ã ¼ ½ º ¹ ¹ Â ·» ¼ Á · Â À ¹ Ä Á · Í · ½ À Ã Ç Á Ã Â ¼ ¹ ½ Ã ½ Å ¼ ½ À · Á ¸ · Á · ½ ¿ · » ¼ À ¶ À Á Ã ¿ ØÀ ¹ Á ¿ ¹ ½ À Á ¹ º Â ÏÜ Ï Ù · Ä º Ã ¿ · À ¶ · · Ñ ¼ Â À ¼ ½ ¾ À Á Ã ¿ À ¹ Á ¿ ¹ ½ Â ¹ º · ¿ ¹ Í · Á » ¼ À ¶» ¼ ½ ¿ ¶ ¿ ¹ ½ Â ¹ º · ¿ ¹ Í · Á É þ � � ¢ £ Ü � Û Õ Ï × ½ Â À Ã º º À ¶ · ¿ ¹ ½ À Á ¹ º¹ Ä · Á Ã À ¼ ¹ ½ Ã ½ Å ¸ ¼ º À · Á » Ã Á ½ ¼ ½ ¾ º Ã Ç · º Â Ò ¢ ¢ É ¢ Ê Ó À ¹ À ¶ ·¿ ¹ ½ Â ¹ º · ¿ ¹ Í · Á ½ · Ã Á À ¶ · ¿ ¹ ½ À Á ¹ º º · Í · Á ÏÝ Ï � ¼ º º » ¼ ½ ¿ ¶ À ¹ Ä Á ¹ Ä · Á º · Í · º » ¼ À ¶ Á · ¿ ¹ Ì Ì · ½ Å · Å ¹ ¼ º ÏÙ · ¸ · Á À ¹ À ¶ · Â Ä · ¿ ¼ ¸ ¼ ¿ Ã À ¼ ¹ ½ Â ¸ ¹ Æ ½ Å ¼ ½ À ¶ · � Ä · Á Ã À ¼ ¹ ½Ã ½ Å þ Á · Í · ½ À ¼ Í · È Ã ¼ ½ À · ½ Ã ½ ¿ · È Ã ½ Æ Ã º ¹ Á À ¶ · � · Á Í ¼ ¿ ·È Ã ½ Æ Ã º Ï� Ï � À Ã Á À À ¶ · À Á Ã ¿ À ¹ Á Ã ½ Å ¹ Ä · Á Ã À · À ¶ · · ½ ¾ ¼ ½ · Ã À º ¹ » Ù þ È¸ ¹ Á Â · Í · Á Ã º Ì ¼ ½ Æ À · Â À ¹ Ã º º ¹ » À ¶ · » ¼ ½ ¿ ¶ ¿ ¹ ½ À Á ¹ º Â Î Â À · ÌÄ Á · Â Â Æ Á · À ¹ Â À Ã Ç ¼ º ¼ � · Ï � Ä · Á Ã À · À ¶ · » ¼ ½ ¿ ¶ ¼ ½ Ã º º ¸ Æ ½ ¿ ØÀ ¼ ¹ ½ Â Ã Â ¼ ½ Â À Á Æ ¿ À · Å ¼ ½ À ¶ · � Ä · Á Ã À ¼ ¹ ½ Ã ½ Å þ Á · Í · ½ À ¼ Í ·È Ã ¼ ½ À · ½ Ã ½ ¿ · È Ã ½ Æ Ã º Ï� � 	 
 � � 
 � � � � � 	 � � 
 � � � � � � � � � �� � � � � � � � � � � � �  ! " # $  $ % & ' �( � � � � � ) * � $ � + , � �- � � � � � . / $ ' + , � �� � � 0 - ( . � � 1 , � �0 � � � � � ( � $ 2 ' � � , 3 ! * # � � � � 4 " ! 5 � � 6 � 7 0 6 ( 0 8 8 -� � � � � � � 9  $ � 3 $ ' 4 , � ! - : ) � � 5 7 4 $ � " 7 ; -� � � � � � - � $ 2 ' � � , 3 ! * # � � � � 4 " ! 5 � 6 � 7 � 6 ( 0 5 5 -) � � � ) 0 � 3 $ ' 4 , � ! � : � � � 5 7 4 $ � " 7 ; -. � � � ) � � � $ 2 ' � � , 3 ! * # � � � � 4 " 7 < � � = ( � ! ' ' �� � � � � � . ( & � " & � $ � � �  & / 4 � �� � � � � ) � � " , � $  > ? @ A B C @ D ? E �� ( � � � ) ( � " , � $  > ? @ A B C @ D ? E �� - � � 0 . 0 � 3 & � & � / 4 $ � � , ' ' �� � � � 0 � � � 3 & � & � / 4 $ � � , ' ' > ? @ A B C @ D ? E �� 0 - ( � ) . ; & 2 � & , > ? @ A B C @ D ? E )



F G H I J G K L J G M N OP Q R S R T U S V W X Y V T Z U S [ R W V \ T U V Z V Q R ] ^ _ S R W T R S V W \ Y V Z W S ` X T a V ` R b T U U T U b c R [ V R d ` R W e f f g h i \ V R W [ T a a \ W d \ j R Y Q \ U b R S V ZV Q R V W \ Y V Z W Y Z U V W Z a Y Z U S Z a R \ U j k T W T U b Q \ W U R S S V Q \ V T d [ W Z l R V Q R k T U Y Q Y Z U V W Z a T U S V \ a a \ V T Z U h
m n o p q r s tF n u v w n q L w n x yo r u z o { u

| |

} ~ � � � � � ~ � � � � � � � � } � ~ } � � � ~ � �� � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � �  � � � � ¡ � � � � � � � � � � � � � ¢ � � � £ � ¤ �¡ � � � � ¡ � � � � � � � ¥ � � � � � � � � � � �¦ � � ¡ � ¡ � § � � � ¨ � � �� � � ¡ � ¡ � � � ¤ ¨ � � �� � � ¦ � � ¡ � � © ¤ � � � ª � � « � ¬ � ­ � ¦ ¬ � � ¡� � � � � � � � � © ¤ � � � ª � § � � � ¬ � ¦ � � � ¤ ¤ ¡� � � ¡ � ¡ � � � � � � ¤ ¤ � ª � � � � ® « � � ¢ � � �� � � � � ¦ � � � � � � � � � « � � ¢ � � �� � � � ¡ � ¡ � ¤ � � � ª � ¤ � � ¥ � � © � � � £ � � � � � ¬ � ¡ ¯ � ® � ¡� � � � ¦ � ¦ ¡ � � � � � ¤ ¤ � � � � � � � � � � � ® « � � ¢ � � �



° ± ² ³ ´ µ ¶ · · µ ¸ ¹ º » ³ µ ¼ » · · ¹ ¼ ½ ¾ ¿ µ » µ ¸ ¹ º » ³ µ ¼ » · À ¼ ¶ º Á ¹ µ ½ Â ¿Ã ´ Ä ³ Å À Ã µ µ » ³ ¸ ¹ ¶ Æ º ¶ Ç ´ º ¼ ¹ È ´ ½ É ¿ ± Ê ¸ ¹ ´ Ë ¶ · · Ä ³ Æ ¹ ³ µ ¶ Ìµ Ä » ³ Ë ¶ Æ ¹ À Í ¶ Æ ¼ Ä · · Ç » Ä ³ µ Ä ³ µ ¸ ¹ º » ³ µ ¼ » · · ¹ ¼ Ë » Ã ³ µ Ä ³ ÅÎ · ¶ ³ Å ¹ Ë Ã ´ µ À ¹ · » º ¶ µ ¹ Æ ¶ µ µ ¸ ¹ µ » Ç Ï µ È ¹ · Ð ¹ » Ñ º · » º ÁÇ » ´ Ä µ Ä » ³ Ï ¶ È ¶ Í Î ¼ » Ë µ ¸ ¹ » Ç ¹ ¼ ¶ µ » ¼ µ » Ë ¶ Ä ³ µ ¶ Ä ³ Ç ¼ » Ç ¹ ¼º » ³ µ ¼ » · » ¼ Ä ¹ ³ µ ¶ µ Ä » ³ ± ² ³ ´ µ ¶ · · µ ¸ ¹ Î Ä · µ ¹ ¼ À Í Ì Ç ¶ ´ ´ Ä ³ Æ Ä º ¶ µ » ¼· Ä Å ¸ µ ½ ° ¿ µ » µ ¸ ¹ À ¼ ¶ º Á ¹ µ ± Ò · ¶ º ¹ µ ¸ ¹ º » ³ µ ¼ » · À ¼ ¶ º Á ¹ µÅ ¶ ´ Á ¹ µ ½ Ó ¿ » ³ µ » µ ¸ ¹ µ ¼ ¶ º µ » ¼ º » ³ ´ » · ¹ ±Ô Õ Ö × Ø Ù Ú Û Ü Ý Ü Þ ß Ú à á Ú â â ã à Þ à á ä å Ú Þ á Ü æ æ Ý ç á á Ü Ý ß ç Þè à á æ é è â ê ä æ Ú á ë æ ç Ý Û Ü ß æ Ú Þ Ü Ý â Ü Ú á ì í à á æ î ê æ ß ï Üæ ß Þ Ú à ä å ß ß ç Ú â à ä á ã à ß å ß å Ü Þ Ü æ è Ü Ý ß à ð Ü æ ç Ý Û Ü ß ì ñ à Þ ß ò Ý ç á óá Ü Ý ß ç Þ æ Ú á ë ï Ü á ß è à á æ ã à â â è Þ Ü ð Ü á ß Þ Ü â à Ú ï â Ü ç è Ü Þ Ú ß à ç áç ô ß å Ü ã à á Ý å ìõ ± Ò ¶ ´ ´ È Ä ¼ Ä ³ Å ¸ ¶ ¼ ³ ¹ ´ ´ ½ ° ö Â ÷ Â ø ¿ Î ¼ » Ë µ ¸ ¹ È Ä ³ º ¸ Ã Çµ ¸ ¼ » Ã Å ¸ µ ¸ ¹ µ ¼ ¶ º µ » ¼ º » ³ ´ » · ¹ ¶ ³ Æ Ä ³ ´ µ ¶ · · µ ¸ ¹ ´ Ä ù Ì Ç Ä ³º » ³ ³ ¹ º µ » ¼ µ » µ ¸ ¹ º » ³ µ ¼ » · · ¹ ¼ Ç · Ã Å ¶ ³ Æ µ ¸ ¹ ´ Ç ¶ Æ ¹ º » ³ Ì³ ¹ º µ » ¼ ´ µ » µ ¸ ¹ Ä ³ Æ Ä º ¶ µ » ¼ · Ä Å ¸ µ ± Ê ¸ ¹ Ä ³ Æ Ä º ¶ µ » ¼ µ ¹ ¼ Ë Ä ³ ¶ · ´¶ ¼ ¹ ³ » µ Ç » · ¶ ¼ Ä µ Í ´ ¹ ³ ´ Ä µ Ä Ð ¹ ±¾ ± ² ³ ´ µ ¶ · · µ ¸ ¹ º » ³ µ ¼ » · À ¼ ¶ º Á ¹ µ » ³ µ » µ ¸ ¹ º » ³ ´ » · ¹ ¶ ³ Æ Å ¶ ´ ÌÁ ¹ µ Ã ´ Ä ³ Å À Ã µ µ » ³ Ì ¸ ¹ ¶ Æ º ¶ Ç ´ º ¼ ¹ È ´ ½ ú ¿ ±ø ± ² ³ ´ µ ¶ · · ´ Ç ¹ º Ä ¶ · È Ä ³ º ¸ ´ Ç ¹ º Ä Î Ä º º » ³ ´ » · ¹ º » Ð ¹ ¼ ½ ° ö Â ú ø ö ¿ ±² ³ ´ µ ¶ · · » Ç ¹ ¼ ¶ µ Ä ³ Å Æ ¹ º ¶ · ½ õ ¿ ¶ ³ Æ È ¶ ¼ ³ Ä ³ Å · Ä Å ¸ µ Æ ¹ º ¶ · ½ ø ¿» ³ µ » º » Ð ¹ ¼ ³ ¹ ù µ µ » º » ³ µ ¼ » · · ¹ ¼ ±

Â ± ² Î ³ » µ ¶ · ¼ ¹ ¶ Æ Í Ä ³ ´ µ ¶ · · ¹ Æ » ³ µ ¸ ¹ È Ä ³ º ¸ Ï Ä ³ ´ µ ¶ · · È Ä ¼ Ä ³ Å¸ ¶ ¼ ³ ¹ ´ ´ ½ ° ö ø É ø É ¿ ¶ ´ Î » · · » È ´ û ü Ä µ ¸ µ ¼ ¶ º µ » ¼ Ç » È ¹ ¼µ Ã ¼ ³ ¹ Æ » Î Î Ï º » ³ ³ ¹ º µ µ ¸ ¹ µ ¸ ¼ ¹ ¹ Ì Ç Ä ³ º » ³ ³ ¹ º µ » ¼ » Î µ ¸ ¹µ ¼ ¶ º µ » ¼ Ç » È ¹ ¼ · ¹ ¶ Æ µ ¸ ¶ µ Ä ´ µ Í Ç Ä º ¶ · · Í º » Ä · ¹ Æ ¶ ³ Æ ´ ¹ º Ã ¼ ¹ ÆÃ ³ Æ ¹ ¼ µ ¸ ¹ µ ¼ ¶ º µ » ¼ Î Ã ¹ · µ ¶ ³ Á ± ² ³ ´ µ ¶ · · µ ¸ ¹ ¹ Ä Å ¸ µ Ì Ç Ä ³ ¶ ³ Æµ È » Ì Ç Ä ³ º » ³ ³ ¹ º µ » ¼ Ç · Ã Å ´ » Î µ ¸ ¹ È Ä ³ º ¸ ¸ ¶ ¼ ³ ¹ ´ ´ µ » µ ¸ ¹º ¶ À ¸ ¶ ¼ ³ ¹ ´ ´ ½ ° ö Â ÷ Â ø ¿ ± ² ³ ´ µ ¶ · · µ ¸ ¹ µ È ¹ · Ð ¹ Ì Ç Ä ³ º » ³ ³ ¹ º Ìµ » ¼ » ³ µ » µ ¸ ¹ º » ³ µ ¼ » · Ë » Æ Ã · ¹ ± ² ³ ´ µ ¶ · · µ ¸ ¹ ´ Ä ù Ì Ç Ä ³ º » ³ Ì³ ¹ º µ » ¼ Î » ¼ µ ¸ ¹ º » ³ µ ¼ » · · ¹ ¼ µ » µ ¸ ¹ º » ³ µ ¼ » · Ë » Æ Ã · ¹ ± ² ³ ´ µ ¶ · ·µ ¸ ¹ ´ º ¼ ¹ È Ì » ³ ¸ ¶ ¼ ³ ¹ ´ ´ º » ³ ³ ¹ º µ » ¼ µ » µ ¸ ¹ È Ä ³ º ¸ ± Ê ¸ ¹Æ Ä ¶ Å ³ » ´ µ Ä º Ç · Ã Å ´ ¸ » Ã · Æ ¼ ¹ Ë ¶ Ä ³ º ¶ Ç Ç ¹ Æ ± ý Ã ³ Æ · ¹ ¶ ³ Æ¼ ¹ ´ µ ¼ ¶ Ä ³ · » » ´ ¹ È Ä ¼ ¹ ´ µ » Ç ¼ ¹ Ð ¹ ³ µ ¶ À ¼ ¶ ´ Ä » ³ ¶ ³ Æ Ä ³ µ ¹ ¼ Î ¹ ¼ Ì¹ ³ º ¹ È Ä µ ¸ µ ¼ ¶ º µ » ¼ º » ³ µ ¼ » · ´ ±Ó ± þ Ä · · È Ä ³ º ¸ µ » Ç ¼ » Ç ¹ ¼ · ¹ Ð ¹ · È Ä µ ¸ ¼ ¹ º » Ë Ë ¹ ³ Æ ¹ Æ » Ä · ±ÿ ¹ Î ¹ ¼ µ » µ ¸ ¹ ´ Ç ¹ º Ä Î Ä º ¶ µ Ä » ³ ´ Î » Ã ³ Æ Ä ³ µ ¸ ¹ � Ç ¹ ¼ ¶ µ Ä » ³¶ ³ Æ Ò ¼ ¹ Ð ¹ ³ µ Ä Ð ¹ � ¶ Ä ³ µ ¹ ³ ¶ ³ º ¹ � ¶ ³ Ã ¶ · » ¼ µ ¸ ¹ � ¹ ¼ Ð Ä º ¹� ¶ ³ Ã ¶ · ±ú ± � µ ¶ ¼ µ µ ¸ ¹ µ ¼ ¶ º µ » ¼ ¶ ³ Æ » Ç ¹ ¼ ¶ µ ¹ µ ¸ ¹ ¹ ³ Å Ä ³ ¹ ¶ µ · » È ÿ Ò �Î » ¼ ´ ¹ Ð ¹ ¼ ¶ · Ë Ä ³ Ã µ ¹ ´ µ » ¶ · · » È µ ¸ ¹ È Ä ³ º ¸ º » ³ µ ¼ » · ´ Í ´ µ ¹ ËÇ ¼ ¹ ´ ´ Ã ¼ ¹ µ » ´ µ ¶ À Ä · Ä � ¹ ± � Ç ¹ ¼ ¶ µ ¹ µ ¸ ¹ È Ä ³ º ¸ Ä ³ ¶ · · Î Ã ³ º Ìµ Ä » ³ ´ ¶ ´ Ä ³ ´ µ ¼ Ã º µ ¹ Æ Ä ³ µ ¸ ¹ � Ç ¹ ¼ ¶ µ Ä » ³ ¶ ³ Æ Ò ¼ ¹ Ð ¹ ³ µ Ä Ð ¹� ¶ Ä ³ µ ¹ ³ ¶ ³ º ¹ � ¶ ³ Ã ¶ · ±
° õ

1. (+) BATTERY 7. FREESPOOL 1. (+)5V SUPPLY

2. SYSTEM FLOW 8. NOT USED 2. GROUND

3. REEL IN 9. NOT USED 3. DUAL DECODE

4. BRAKE 10. FREESPOOL STATUS 4. ENABLE BUTTON

5. NOT USED 11. (-) BATTERY 5. Y AXIS

6. REEL OUT 12. NOT USED 6. X AXIS

DT04-6S PINOUTDT15-12PA PINOUT

� � � � � 	 
 �� � Ô 
 � � � � � � � �� 	 Ô � � � Ô



� � � � � � � �� � � � � � �  � � ! "� � � # � $ �

% &



' ( ) * + , - .. * / * + 0 * 1 2 0 2 ( 3 4) , 5 6 ) 7 58 9 : 5 - ; - < , = > 1 5 ) . * + ( ? @

ITEM PART NO. DESCRIPTION QTY.

1 70077 BEARING ASSEMBLY 1

2 24816 BEARING LOCKNUT 1

3 104320 CAPSCREW, HEX HEAD (1/2 - 13 X 1) 6

4 11418 BEARING LOCKWASHER 1

5 74992 O-RING 1

6 10318 DOWEL PIN 1

7 70163 RETAINING RING 1

8 107298 OIL SEAL 1

9 70382 SEAL SPACER SLEAVE 1

10 69947 PUMP DRIVE PINION 1

11 69946 SHIM GASKET 1

12 69961 BEVEL PINION CARRIER 1

13 69945 SHIM .005 in. (.13 mm) 2-AR

14 69827 SHIM .007 in. (.18 mm) 2-AR

15 69826 SHIM .020 in. (.51 mm) 2-AR

70354 BEVEL PINION - 18T STANDARD SPEED - 3 SHAFT 1

70355 BEVEL PINION - 14T SLOW SPEED - 4 SHAFT 1

29072 BEVEL GEAR SET - 18/38T STD. SPD. (CODE D)  * 1

29073 BEVEL GEAR SET - 14/39T SLO. SPD. (CODE E)  * 1

18 70133 O-RING 1

19 70161 RETAINING RING 1

20 70357 BEVEL PINION PLUG 1

16

17

  *  Bevel Gear Set includes (2) Bevel Gears and (1) Bevel PinionA B



C D

212019

17

12 13 14 1516

9

10

8

7

6

1

5 11 3 4 2

SEE NOTE 2SEE NOTE 6

SEE NOTE 4

SEE NOTE 5

SEE NOTE 7 SEE NOTE 4

SEE NOTE 3 SEE NOTE 1

F

F/2

D/3

D

ITEM NO. PART NO. DESCRIPTION QTY.

1 106864 BEVEL PINION CARRIER 1

2 69947 PUMP PINION 1

3 70080 BEARING CUP 2

4 70081 BEARING CONE 2

5 70163 RETAINING RING 1

6 107298 OIL SEAL 1

7 74992 O-RING 1

8 70382 SEAL SPACER 1

9 11418 BEARING LOCKWASHER 1

10 24816 BEARING LOCKNUT 1

11 10318 DOWEL PIN 1

12 69946 SHIM GASKET 1

13 69945 SHIM, .005 in. (.13 mm) 2-AR

14 69827 SHIM, .007 in. (.18 mm) 2-AR

15 69826 SHIM, .020 in. (.51 mm) 2-AR

16 104174 CAPSCREW, HEX HD ( ½ - 13 X 1¼ in. G8, Z) 6

70354 BEVEL PINION - 18T STANDARD SPEED - 3 SHAFT 1

70355 BEVEL PINION - 14T SLOW SPEED - 4 SHAFT 1

29072 BEVEL GEAR SET - 18/38T STD. SPD. (CODE D)   *    (NOT SHOWN) 1

29073 BEVEL GEAR SET - 14/39T SLO. SPD. (CODE E)   *    (NOT SHOWN) 1

19 70133 O-RING 1

20 70161 RETAINING RING 1

21 70357 BEVEL PINION PLUG 1

* Bevel Gear Set includes one Bevel Pinion and two Bevel Gears

17

18

E F G H I JK L M N O P Q R O S O N P Q T U V W U U X Q X Y Q Z [ X \ ] ^ Y _ \ X \ O Z Y N S O Q \ L ` O a X b c U a O Z Z b X \ R O b Y a OP Z Z O W R N c L d U U N c ^ Y _ \ X \ O e f g Y a O h V P N \ Y Z V a b P _ O Z X Q T X _ P \ O T X Q i O \ P X N d Lj a O Z Z U V W U T a X S O U X Q X Y Q k X \ O W l k Y Q \ Y R O S O N U X Q X Y Q P Q T Z O P \ Z O _ V a O N cP m P X Q Z \ Z ] Y V N T O a L d N N Y [ U a Y U O a _ V a O \ X W O b Y a ^ Y _ \ X \ O R O b Y a O V Z P m O Ll L d U U N c P \ ] X Q _ Y P \ Y b W V N \ X n U V a U Y Z O m a O P Z O \ Y a Y N N O a Z L i Y Q Y \ U P _ o Z Y N X T Lp L q X m ] \ O Q Q V \ \ Y O Q Z V a O U P a \ Z P a O b V N N c Z O P \ O T L ^ Y Y Z O Q Q V \ \ Y Z O \ \ ] O a Y N N X Q m\ Y a h V O Y b K f N R n X Q r K L K s n W t L j X Q X Y Q W V Z \ \ V a Q Z W Y Y \ ] N c R c ] P Q T Lu L v ] X W P Z a O h V X a O T b Y a \ Y Y \ ] _ Y Q \ P _ \ U P \ \ O a Q P Z Z ] Y [ Q L q ] O U P \ \ O a Q ] O X m ] \
Z ] Y V N T R O P R Y V \ K w p \ ] O [ ] Y N O T O U \ ] k N Y _ P \ O T W X T [ P c R O \ [ O O Q \ X U P Q T a Y Y \ Lx \ Z ] Y V N T R O P R Y V \ y \ ] O b P _ O [ X T \ ] Z ] X b \ O T \ Y [ P a T \ ] O \ Y O L v O \ \ ] O R P _ o N P Z ]\ Y L f f u \ Y L f K l X Q L r L K f n L p f W W t Lz L d U U N c P U U a Y { X W P \ O N c p w K e | r z W W t R O P T Y b Z X N P Z \ X _ Z O P N P Q \ r } q ` ~ p l t \ YU X N Y \ T X P W O \ O a P Z X Q T X _ P \ O T Le L M N O P Q [ X \ ] ^ Y _ \ X \ O Z Y N S O Q \ P Q T P U U N c ^ Y _ \ X \ O l u l \ Y T Y [ O N U X Q P Q T X Q Z O a \ X Q \ Y[ X Q _ ] _ P Z O L~ L M N O P Q [ X \ ] ^ Y _ \ X \ O Z Y N S O Q \ P Q T P U U N c ^ Y _ \ X \ O l u l \ Y \ ] a O P T Z L q Y a h V O \ Y ~ z\ Y � p b \ n N R r K f l n K K p s n W t L

� � � � � � � �� � � � � � � � � � � � � �� � � � � � � � �� � � � � � � � � � � � � � � � �



� �

� � � � � � � � � �   � � � � � ¡ ¢ £ � �   � � ¤� ¥ ¦ § ¨ © ª § § « ¬ ­ ® ¬ ¯ ° ± ² ³ ­ ± ´ § µ ­ ¬ ¯ ¶ © ± ² ® ¬ © ¯ ­ ¨ ² ´ · § ¸µ ¬ ® ¹ º © ® § » § ­ ¬ ° ¯ ² ® © ´ ¼ � ½ ¥¾ ¥ ¿ ¯ ­ ® ² ¶ ¶ ° À ² ´ ¸ ­ Á ¬ ® § ¨ ­ � Â ¾ ² ¯ ¸ Ã Ä À ­ ¬ ¯ ° ¯ § µ ± ² ³ Å­ ± ´ § µ ­ Á ¬ ® § ¨ ­ Æ Â � ² ¯ ¸ Ç Ä ² ¯ ¸ µ ² ­ ¹ § ´ ­ Á ¬ ® § ¨ È Ä ¥É § ² ª § ² ¶ ¶ ± ² ³ ­ ± ´ § µ ­ ­ § ª § ´ ² ¶ ® À ´ ¯ ­ ¶ © © ­ § ¥Ã ¥ Ê ¶ ¬ ¸ § ± § ¯ ® § ´ ° À ² ´ ¸ Á ¬ ® § ¨ � Ä ² ­ Ë ² ´ ® © ® ¹ § ¶ § Ë ® © Ë ® ¹ §µ ¬ ¯ ± ¹ ² ­ ¬ ® µ ¬ ¶ ¶ ° © µ ¬ ® ¹ ¬ ¯ ® ¹ § ­ ¶ ² ± · © Ë ® ¹ § ¨ © À ¯ ® ¬ ¯ °¹ © ¶ § ­ ¥
È ¥ Ì ¬ ° ¹ ® § ¯ ± ² ³ ­ ± ´ § µ ­ ® ¹ ² ® ­ § ± À ´ § ± § ¯ ® § ´ ° À ² ´ ¸ © ¯ ¶ Í ® ©® ¹ § µ ¬ ¯ ± ¹ ± ² ­ § ² ­ ¨ ² ´ · § ¸ µ ¬ ® ¹ º © ® § » § ­ ¬ ° ¯ ² ® © ´ ¼ È ½ ¥Æ ¥ Ì ¬ ° ¹ ® § ¯ ± ² ³ ­ ± ´ § µ ­ ® ¹ ² ® ­ § ± À ´ § ­ ¬ ¸ § ° À ² ´ ¸ ­ ® © ± § ¯ Å® § ´ ° À ² ´ ¸ © ¯ ¶ Í ² ­ ¨ ² ´ · § ¸ µ ¬ ® ¹ º © ® § » § ­ ¬ ° ¯ ² ® © ´ ¼ Æ ½ ¥Á Ê ² ¨ § © ¯ Î © ® ¹ ­ ¬ ¸ § ­ ¥ Ä� ¥ Ì ¬ ° ¹ ® § ¯ ´ § ¨ ² ¬ ¯ ¬ ¯ ° ± ² ³ ­ ± ´ § µ ­ ¥

ITEM PART NO. DESCRIPTION QTY.

1 104844 GUARD, CENTER 1

2 104845 GUARD, LH 1

3 104846 GUARD, RH 1

4 102987 WASHER, HARD, 1/2 Z 10

5 104320 CAPSCREW, HEX HEAD  1/2 - 13 x 1 GD 8 Z 1

6 104174 CAPSCREW, HEX HEAD  1/2 - 13 x 1-1/4 GD 8 Z 8

7 104322 CAPSCREW, HEX HEAD  1/2 - 13 x 1-1/2 GD 8 Z 1



Ï Ð



Ñ Ò Ó Ô Ó Ò Õ Ö Ó × Ó Ó Ø Ù Ú Û Ó Ü Ò Õ Ø Ý Ó Ù Û Õ Þ Ó ß Ú ß Ò Ó à á â ã à ä âß Ô Õ Ü ß Ú Ô ß Ò Õ ß Õ å å Ó Ü ß ß Ò Ó æ ç Ø Ü Ò ç Ø Ù ß Õ è è Õ ß ç Ú Ø Õ Ø Þ ß Ò Ó Ô Ó Ò Õ Ù× Ó Ó Ø Õ Ü Ò Õ Ø Ý Ó Û Õ Þ Ó ß Ú ß Ò Ó Û Ú é Ø ß ç Ø Ý è Ú Ü Õ ß ç Ú Ø Ú å ß Ò Óæ ç Ø Ü Ò Ó è Ó Ü ß Ô Ú Ø ç Ü Ü Ú Ø ß Ô Ú è Û Ú Þ é è Ó ê Ñ Ò Ó å Ú è è Ú æ ç Ø Ý ç Ø å Ú Ô Û Õ ëß ç Ú Ø è ç Ù ß Ù ß Ò Ó ì Õ Ô ß Ù ß Ò Õ ß Õ Ô Ó Ô Ó í é ç Ô Ó Þ ß Ú Û Õ î Ó Ö Õ Ô ç Ú é Ùæ ç Ø Ü Ò Ü Ú Ø Ö Ó Ô Ù ç Ú Ø Ù Ú å Ó è Ó Ü ß Ô Ú Ø ç Ü Õ è è ï Ü Ú Ø ß Ô Ú è è Ó Þ ð Ú Þ Ó èá ñ ò æ ç Ø Ü Ò Ó Ù Ú Ø ß Ú ß Ò Ó à á â ã à ä â Ù Ó Ô ç Ó Ù ß Ô Õ Ü ß Ú Ô Ù êð Ú Ö ç Ø Ý Õ æ ç Ø Ü Ò å Ô Ú Û à á ð ã à ä ð ß Ú à á â ã à ä â × é ç è ß× Ó å Ú Ô Ó ó Ó ì ß Ó Û × Ó Ô ô ñ ñ õ ö é Ù Ó î ç ß ä ÷ õ ÷ õ ê ø ù Ó å Ó Ô ß Úú Ú Ø ß Ô Ú è û Ô Ú é ì ü Ú Ø ì Õ Ý Ó ý þ êð Ú Ö ç Ø Ý Õ æ ç Ø Ü Ò å Ô Ú Û à á ð ã à ä ð ß Ú à á â ã à ä â × é ç è ßó Ó ì ß Ó Û × Ó Ô ö ô ñ ñ õ Ú Ô è Õ ß Ó Ô ö é Ù Ó î ç ß ä ÷ ÿ ä ÷ ê ø ù Ó å Ó Ô ß Úú Ú Ø ß Ô Ú è û Ô Ú é ì ô Ú Ø ì Õ Ý Ó ü ü þ ê

ð Ú Ö ç Ø Ý Õ æ ç Ø Ü Ò ß Ò Õ ß ç Ù Ó í é ç ì ì Ó Þ æ ç ß Ò ß Ò Ó Ü Ú Ø ß Ô Ú è Û Ú Þ ëé è Ó Û Ú é Ø ß Ó Þ ç Ø Ù ç Þ Ó ß Ò Ó ß Ô Õ Ü ß Ú Ô Ü Ú Ø Ù Ú è Ó ö å Ô Ú Û Ó Õ Ô è ïà á â ã à ä â × é ç è ß × Ó å Ú Ô Ó ó Ó ì ß Ó Û × Ó Ô ö ô ñ ñ õ ß Ú à á â ã à ä â× é ç è ß ó Ó ì ß Ó Û × Ó Ô ö ô ñ ñ õ Ú Ô è Õ ß Ó Ô ö é Ù Ó î ç ß ä ÷ ÿ ä õ ê ø ù Ó å Ó Ôß Ú ú Ú Ø ß Ô Ú è û Ô Ú é ì ô Ú Ø ì Õ Ý Ó ü ü þ ê Ñ Ò ç Ù î ç ß Ü Ú Ø ß Õ ç Ø Ù ß Ò ÓØ Ó Ü Ó Ù Ù Õ Ô ï ì Õ Ô ß Ù ß Ú ç Ø Ù ß Õ è è ß Ò Ó æ ç Ø Ü Ò Ü Ú Ø ß Ô Ú è Û Ú Þ é è Ó Ú Ø ß ÚØ Ó æ æ ç Ø Ü Ò Ý é Õ Ô Þ Ù Õ Ø Þ ß Ò Ó Ø Ó æ Ù ß ï è Ó ß Ô Õ Ü ß Ú Ô Ü Ú Ø ß Ô Ú è Ü Ú Ø ëÙ Ú è Ó Õ Ø Þ æ ç Ô ç Ø Ý Ò Õ Ô Ø Ó Ù Ù ê� å Û Ú Ö ç Ø Ý Õ æ ç Ø Ü Ò ß Ò Õ ß ç Ù Õ è Ô Ó Õ Þ ï Ó í é ç ì ì Ó Þ æ ç ß Ò ß Ò Ó Ü Ú Ø ëß Ô Ú è Û Ú Þ é è Ó Û Ú é Ø ß Ó Þ Ú Ø ß Ú ß Ò Ó æ ç Ø Ü Ò Ý é Õ Ô Þ Ù ø Ó � ß Ó Ô Ø Õ èÓ è Ó Ü ß Ô Ú Ø ç Ü Ù þ å Ô Ú Û Õ Ø Ó Õ Ô è ï ì Ô Ú Þ é Ü ß ç Ú Ø à á â ã à ä â × é ç è ß× Ó å Ú Ô Ó ó Ó ì ß Ó Û × Ó Ô ö ô ñ ñ õ ß Ú Õ Ü é Ô Ô Ó Ø ß ì Ô Ú Þ é Ü ß ç Ú Ø à á â ãà ä â ß Ô Õ Ü ß Ú Ô × é ç è ß ó Ó ì ß Ó Û × Ó Ô ö ô ñ ñ õ Õ Ø Þ è Õ ß Ó Ô ö Ú Ô Þ Ó Ô î ç ßä ÷ ÿ ä á ß Ú Ú × ß Õ ç Ø ß Ò Ó Ø Ó æ Ù ß ï è Ó Ü Ú Ø ß Ô Ú è × Ô Õ Ü î Ó ß ì Õ Ô ß Ù ß Ò Õ ßÛ Õ ß Ü Ò ß Ò Ó Ø Ó æ Ù ß ï è Ó ß Ô Õ Ü ß Ú Ô Ü Ú Ø ß Ô Ú è Ü Ú Ø Ù Ú è Ó ê

ü ý

P/N DESCRIPTION QTY.

104844 GUARD 1

104845 GUARD, LH 1

104846 GUARD, RH 1

102987 WASHER, HARD 10

104320 CAPSCREW, HEX HD 1/2 - 13 X 1 GD 8 Z 1

104174 CAPSCREW, HEX HD 1/2 - 13 X 1-1/4 GD 8 Z 8

104322 CAPSCREW, HEX HD 1/2 - 13 X 1-1/2 GD 8 Z 1

104847 SCREW, SELF-TAP 10 - 24 X 1/2 4

104848 WIRING HARNESS 1

32489 TIE STRAP, BLACK 1

100816 DEAL, CONTROL 1

102247 DECAL, FILTER 1

104841 BRACKET 1

104842 GASKET 1

105284 SCREW, SPECIAL 4

101817 CAPSCREW, BUTTON HD 10-24 X 1/2 SS 4

104843 WIRING HARNESS 1

Y.

KIT 63764 KIT 63765

P/N DESCRIPTION QTY.

100816 DEAL, CONTROL 1

102247 DECAL, FILTER 1

104841 BRACKET 1

104842 GASKET 1

105284 SCREW, SPECIAL 4

101817 CAPSCREW, BUTTON HD 10-24 X 1/2 SS 4



P/N DESCRIPTION QTY.

104045 SPACER 4

100656 STUD 4

104143 NUT, HEX  1-1/8 4

103484 WASHER, HARD, 1-1/8 4

104140 CAPSCREW, HEX 1-8 X 3-3/4 GD8 Z 4

101205 WASHER  4

104042 PILOT 1

69850 O-RING 1

104320 CAPSCREW, HEX HD 1/2 - 13 X 1 GD8 Z 4

100859 WASHER, 1/2 4

68018 DOC-REWORK 1

68019 DOC-REWORK, MTG BRACKETS 1

104274 CAPSCREW, HEX HD 1/2 - 13 X 4-3/4 GD8 Z 4

69850 O-RING 2

104169 CAPSCREW, HEX HD M20 - 2.5 X 50 GD 10.9 14

103261 WASHER, M20 HARD Z 14

104041 SHAFT 1

104091 GUARD 1

104322 CAPSCREW, HEX HD 1/2 - 13 X 1-1/2 GD8 Z 4

102987 WASHER, HARD, 1/2  Z 4

104048 BRACKET, CONTROL MOUNTING 1

104049 GASKET 1

105329 COVER 1

100642 CAPSCREW, BUTTON HD M10 - 1.5 X 25 SS 3

101440 WASHER, HARD, 3/8 3

100643 CAPSCREW, BUTTON HD M6 - 1.0 X 25 SS 3

100857 WASHER, 1/4 3

101817 CAPSCREW, 3/16 - 24 X 1/2 SS 4

100792 INDICATOR LIGHT  - RED 1

100816 DECAL, CONTROL 1

100824 DECAL, CONTROL 1

104843 WIRING HARNESS 1

105404 WIRING HARNESS 1

32489 TIE STRAP, BLACK 8

32489 TIE STRAP, BLACK 4

104709 HOSE CLAMP 2

104861 VALVE, DRAIN 1

104649 PLATE 1

104650 SPACER 1

104860 ELBOW 90° -6 ORB/-4 NPT 1

104701 CONNECTOR 2

104655 ADAPTER, BULKHEAD 1

104657 BRACKET   1

104663 HOSE ASSEMBLY -16/ -16 X 19.8 1

104662 HOSE ASSEMBLY -16 X 19.8 1

104706 HARNESS, EXTENSION 1

104708 ELBOW, 90° ORFS 1

104660 ADAPTER, ORB-ORFS -16 2

104651 BULKHEAD UNION -16 1

104659 ELBOW, BULKHEAD UNION -16 2

104702 ADAPTER, ORB -5/ -6 1

100775 NUT, BULKHEAD ADAPTER -6 1

104703 CLIP-LADDER 3

104131 CAPSCREW, HEX HD 1/2 - 13 X 2-1/2 GD 8 Z 1

102126 WASHER, M10 HARD Z 4

104718 NUT, HEX M10 X 1.5 GD 10.9 2

104719 CAPSCREW, HEX M10 1.5 X 25 GD 10.9 1

103230 METRIC SCREW HEX M10 1.5 X 20 GD 8 Z 1

103935 CAPSCREW, HEX M12 - 1.75 X 30 GD 10.9 Z 4

100859 WASHER, 1/2 8

104707 HOSE, HYD 1

104695 HOSE ASSEMBLY - 16 X 22 2

104696 BRACKET  1

104691 CAPSCREW, M12 - 1.75 X 25 GD 10.9 Z 4

103824 CAPSCREW, M12 - 1.75 X 60 GD 10.9 Z 3

104807 BRACKET 1

104844 GUARD 1

104845 GUARD, LH 1

104846 GUARD, RH 1

102987 WASHER, HARD 10

104320 CAPSCREW, HEX HD 1/2 - 13 X 1 GD 8 Z 1

104174 CAPSCREW, HEX HD 1/2 - 13 X 1-1/4 GD 8 Z 8

104322 CAPSCREW, HEX HD 1/2 - 13 X 1-1/2 GD 8 Z 1

104847 SCREW, SELF-TAP 10 - 24 X 1/2 4

104848 WIRING HARNESS 1

32489 TIE STRAP, BLACK 1

KIT 63424

. P/N DESCRIPTION QTY.

104045 SPACER 4

100656 STUD 4

104143 NUT, HEX  1-1/8 4

103484 WASHER, HARD, 1-1/8 4

104140 CAPSCREW, HEX 1-8 X 3-3/4 GD8 Z 4

101205 WASHER  4

104042 PILOT 1

69850 O-RING 1

104320 CAPSCREW, HEX HD 1/2 - 13 X 1 GD8 Z 4

100859 WASHER, 1/2 4

68018 DOC-REWORK 1

68019 DOC-REWORK, MTG BRACKETS 1

104274 CAPSCREW, HEX HD 1/2 - 13 X 4-3/4 GD8 Z 4

69850 O-RING 2

104169 CAPSCREW, HEX HD M20 - 2.5 X 50 GD 10.9 14

103261 WASHER, M20 HARD Z 14

104041 SHAFT 1

104091 GUARD 1

104322 CAPSCREW, HEX HD 1/2 - 13 X 1-1/2 GD8 Z 4

102987 WASHER, HARD, 1/2  Z 4

104844 GUARD  1

104845 GUARD, LH 1

104846 GUARD, RH 1

102987 WASHER, HARD  10

104320 CAPSCREW, HEX HD 1/2 - 13 X 1 GD 8 Z 1

104174 CAPSCREW, HEX HD 1/2 - 13 X 1-1/4 GD 8 Z 8

104322 CAPSCREW, HEX HD 1/2 - 13 X 1-1/2 GD 8 Z 1

104847 SCREW, SELF-TAP 10 - 24 X 1/2 4

104848 WIRING HARNESS 1

32489 TIE STRAP, BLACK 1

32489 TIE STRAP, BLACK 4

104709 HOSE CLAMP 2

104861 VALVE, DRAIN 1

104649 PLATE 1

104650 SPACER 1

104860 ELBOW 90° -6 ORB/-4 NPT 1

104701 CONNECTOR 2

104655 ADAPTER, BULKHEAD 1

104657 BRACKET   1

104663 HOSE ASSEMBLY -16/ -16 X 19.8 1

104662 HOSE ASSEMBLY -16 X 19.8 1

104706 HARNESS, EXTENSION 1

104708 ELBOW, 90° ORFS 1

104660 ADAPTER, ORB-ORFS -16 2

104651 BULKHEAD UNION -16 1

104659 ELBOW, BULKHEAD UNION -16 2

104702 ADAPTER, ORB -5/ -6 1

100775 NUT, BULKHEAD ADAPTER -6 1

104703 CLIP-LADDER 3

104131 CAPSCREW, HEX HD 1/2 - 13 X 2-1/2 GD 8 Z 1

102126 WASHER, M10 HARD Z 4

104718 NUT, HEX M10 X 1.5 GD 10.9 2

104719 CAPSCREW, HEX M10 1.5 X 25 GD 10.9 1

103230 METRIC SCREW HEX M10 1.5 X 20 GD 8 Z 1

103935 CAPSCREW, HEX M12 - 1.75 X 30 GD 10.9 Z 4

100859 WASHER, 1/2 8

104707 HOSE, HYD 1

104695 HOSE ASSEMBLY - 16 X 22 2

104696 BRACKET  1

104691 CAPSCREW, M12 - 1.75 X 25 GD 10.9 Z 4

103824 CAPSCREW, M12 - 1.75 X 60 GD 10.9 Z 3

104807 BRACKET 1

100816 DEAL, CONTROL 1

102247 DECAL, FILTER 1

104841 BRACKET 1

104842 GASKET 1

105284 SCREW, SPECIAL 4

101817 CAPSCREW, BUTTON HD 10-24 X 1/2 SS 4

104843 WIRING HARNESS 1

32489 TIE STRAP, BLACK 6

KIT 63763

� �


